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& MHz/

-19.66 dBm
16.53 dBm
-23.98 dBm

5.59 dBm

2511 GHz

-24.41d8

10:13:26 PM  02/28/2023

RefLevel 40.006Bm  Offset 13,0048 = RBW 10kHz 6L
- At 3048 & SWT 100 ms & VBW 30kHz _Mode Sweep
1ACLR

T I T ' T r
A |a Al [ o el
T T T e WW"MWWWMW‘*MM g W g el

CF 2.489 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tx1 {Ref) 1.000 Wbz -25.36 dBm
Ta Total -25.36 dBm

10:14:11 P 02/28/2023

FR1 n41/15MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

1 Spurious Emissins

Limit Chec

Ref Level 4000 dBm  Offset 13.00 B

Line _SPURIOUS_LINE_ABS_0d2

Mode Auto Sweep

saL
Count 200/200

T AT

20

10:21:13 BM 02/28/2023

10 dai -
o ‘
20 \
-30
-40
50
2 675 GHz 10005 pts 12.0 MHz/ 2.795 GHz
2 Result Summar
2675 GHz 2,690 GHz 100.000 kHz 267604 GHz 5.97 dBm -24.03 dB
2.690 GHz 2691 GHz 300.000 kHz 2.69002 GHz 25.05 dBm -15.05d8
2691 GHz 2695 GHz 1,000 MHz 2.68137 GHz -21.40 dBm -11.40 dB
2695 GHz 2.710 GHz 1.000 MHz 269582 GHz -23.82 dBm -10.82d8
2710 GHz 2.795 GHz 1.000 MHz 2.71002 GHz -38.05 dBm -13.05d8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Power Limit -25dBm > -25.02 dBm Pass

;

Ref Level 40.00 dBm  Offset 13.00 08

Spurious Emissions

Mode Auto Sweep

56l
Count 200/200

10

30 dBm
20 dBm
10
0dBm

10 dBm

2 T -
SPURIOUS_LINE_ABS_002

Limit Cheel
Line _SPURIOUS_UINE_ABS_0d2

fAIL
AL

Ve L

AR AT AR Ay

2475 GHz

2490 GHz
2495 GHz
2496 GHz

2490 GHz
2495 GHz
2496 GHz
2511GHz

1.000 MHz

1.000 MHz
150.000 kHz
100.000 kHz

& MHz/

2.48964 GHz
2.49484 GHz
2.49600 GHz
2.50789 GHz

-21.52 dBm
-16.03 dBm
-23.33 dBm

5.04 dBm

Mwwmi i
{ '
30 dBar

40 Ay

-50

2.475 GHz

2511 GHz

15:07 PM  02/28/2023

-24.96 dB

RefLevel 40.006Bm  Offset 13,0048 = RBW 10kHz
- At 3048 & SWT 100 ms & VBW 30kHz _Mode Sweep
1ACLR

6L
Count 100/100
1R Avg

30 dBny

-40 dBm

Ao st o s A o o oAt o

A - ™
T TR N

CF 2,489 5 GHz 1001 pts. 200.0 kHz/

Span 2.0 MHz

2 Result Summar None
Tx1 {Ref) 1.000 Wbz -25.02 dBm
Ta Total -25.02 dBm

10:22:21 P 02/28/2023

FR1 n41/15MHz /

CP OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 B

Mode Auto Sweep

10:20:37 BM 02/28/2023

st
Count 200/200
[\ Spuincus Entions
i che
lne - sPoRloUS U
20
10 dim————
o ‘
20
-30 . s
-40 k;
.
50
2 675 GHz 10005 pts 12.0 MHz/ 2.795 GHz
2 Result Summar
2675 GHz 2690 GHz 100.000 kHz 267952 GHz 5.75 dBm -24.25 dB
2.690 GHz 2691 GHz 300.000 kHz 2.69003 GHz 25.48 dBm -15.48 d8
2691 GHz 2695 GHz 1,000 MHz 2.68391 GHz -21.78 dBm -11.78 dB
2695 GHz 2.710 GHz 1.000 MHz 269664 GHz -24.01 dBm -11.01d8
2710 GHz 2.795 GHz 1.000 MHz 2.71028 GHz -38.00 dBm -13.00 dB

TEL : 886-3-327-3456

FAX . 886-3-

328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Power Limit -25dBm > -27.37 dBm Pass

RefLevel 40.006Bm  Offset 13,0048 = RBW 10kHz 6L

10:16:41 PM  02/28/2023

Ref Level 4000 dBm  Offset 13.00 8 Mode Auto Sweep s6L
Count 200/200 | = Att 3048 & SWT__100ms & VBW 30z _Mode Sweep Count 100/100
1 Spurious Emissions 1ACLR
Limit Cheed AL
Line _SPURJOUS_LINE_ABS_0G2 i
30 de 30 d i
20 de 20
10 0
0.dBm: I skl S, Bl e Bt i
‘ 0 dibewr
10 dBm |
L 10
|| |20 08
30 df
- 40 dBr + t +
K M e th
sttt s e iy WN’VWWWW A A W Y
2.475 GH: 8004 pts 6 MHz/ 2.511GHz
CF 2.489 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 2.48968 GHz -23.17 dBm 2 Result Summa None
2490 GHr 2495 GHz 1.000 Mtz 249469 GHz -17.61 dBm
2.495 GHz 2496 GHz 150,000 kHz 249595 GHz -2567dBm Txl (Ref) 1.000 MHz -21.37 dBm
2.46 GHz 2511 GHz 100.000 khz 250670 GHz 436 dBm T Towd 2737 dBm

10:17:41 P 02/28/2023

FR1 n41/15MHz /

CP OFDM / 64QAM

Highest Band Edge / Full RB

1 Spurious Emissins

Limit Chec
Line _SPURIOUS_LINE_ABS_0d2

Ref Level 4000 dBm  Offset 13.00 B

Mode Auto Sweep

saL

Count 200/200

T AT

20

10:20:01 PM  02/28/2023

!

50
2 675 GHz 10005 pts 12.0 MHz/ 2.795 GHz
2 Result Summar

2675 GHz 2,690 GHz 100.000 kHz 2.684 55 GHz 4.82 dBm -25.18dB

2.690 GHz 2691 GHz 300.000 kHz 2.69003 GHz -25.98 dBm -15.98 d8

2691 GHz 2695 GHz 1,000 MHz 2.68155 GHz -21.10 dBm -11.10d8

2695 GHz 2.710 GHz 1.000 MHz 269605 GHz -24.36 dBm -11.36d8

2710 GHz 2.795 GHz 1.000 MHz 2.71117 GHz -39.32 dBm -14.32 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 12.00 A8 Mode Auto Sweep 6L Ref Level 40.00 dBm  Offset 13,00 4B Mode Auto Sweep 5GL
Count 2007200 Count 200/200
1 Spurious Emissions
Limit Cheel Phss imit Checl
Line _SPURJOUS_LINE_ABS_0G2 Phss Line _SPUR|OUS_LINE_ABS_0d2 phss
30 de T T T LPORIGUS_UNE | ABS 002
20 B 20 dés
0 0
0 dBm HM‘WM-_MW'\-\,_A&AV\“»WPMMN\ | i T
10 dBm + T + ‘| i ‘
» = I
SPURKGUS_UNE_ABS_002 {
{ i || [0 g |
30 dBen . !f T T *
@ sl ..mIMMM ,—4 40 di '*“-.._.,,,__‘
[ i
-50 i
50
1 | 1675 GHz 10005 pts 12.0 MHz/ 2,795 Ghz
2.475 GH: 8004 pts 6 MHz/ 2.511GHz P —
ac 26756l 2,690 GHz 100,000 iz 268401 GHz 2.22 dBm -21.78 dB
2475 GHe 2490 GHz 2.49032 GHz -32.41 dBm 2690 GHz 2691 GHz 300,000 kHz 269001 GHz -30.48 dBm -20.48 dB
2430 GHz 2495 GHz 2.49463 GHz -28.47 dBm - 2691 GHz 2,695 GHz 1.000 MHz 2.69143 GHz -26.49 dBm -16.49 dB
2495 GHz 249 GHz 249600 GHz -33.20 dBm 5 2695 GHz 2710 GHz 1000 MHz 269563 GHz -30.95 dBm 17.95d8
2.4%6 GHz 2511 GHz 100.000 bz 249856 GHz 1.95 dBm - 2710GHz 2795 GHz 1.000 MHz 2.71002 GHz -43.74 dBm -18.74 d8
10:18:30 M 02/28/2023

10:19:20 P 02/28/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 /20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Power Limit -25dBm > -26.13 dBm Pass

Ref Level 40.00 dBim  Offset 13.00 a8 Mode Auto Sweep sal RefLevel 40.00dBm  Offset 13,0008 ® RBW 10 kHz

56L
Count 200/200 | = Att 30 dB & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR 1Rm Avg
30 dimr 30 dgs T
20 dBew 20
w© 10
T U IR UPYTINIAP Y UUPTRVIDPVP POR T VR Y P arip
| JESUUON RS
0 dBor
10 dBm T T { t
| -10
PR I BS_002 !
URIOUS_LINE_ABS_00
- e saaB =
30 dBm M @ 1 ! I

30 df
|
50 M A A A
L AN, AT PATLTE NI A
Ty o M T Ayl At 1 A\ e
Y ey
2.475 GH: 8004 pts 1 MHz/ 2.516 GHz
CF 2.48 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 2.49029 GHz -21.74 dBm 2 Result Summa None
2490 GHr 2495 GHz 1.000 Mtz 249460 GHz -18.92 dBm .
2.495 GHz 2,496 GHz 200,000 kHz 2.49596 GHz -26.83 dBm T Tal {Rel) 1.000 MHz -26.13 dBm
2.46 GHz 2516 GHz 100.000 kHz 250400 GHz 4.71 dBm T Tonl 2613 dBm
[T | o0 SR festy & Phaen
10:23:52 T 02/28/2023

10:24:29 P 02/28/2023

FR1 n41/20MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 B Mode Auto Sweep saL

Count 200/200

1 Spurious Emissins

0
10 dBir
it e ‘
b
20 I‘
40 ke
] ke
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa
2670 GHz 2690 GHz 100.000 kHz 267602 GHz 4.35 dBm -25.65 d8
2690 GHr 2691 GHz 500.000 kHz 269003 GHz -28.15 dBm 141548
2691 GHr 2695 GHz 1.000 Wz 269115 GHz -21.62 dBm -11.62dB
2635 GHz 2.710GHz 1.000 Mz 269606 GHz -25.13 dBm 121348
2710 GHz 2.795 GHz 1.000 MHz 271019 GHz -35.50 dBm -10.50 dB

10:31:33 BM 02/28/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 20MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Power Limit -25dBm > -25.87 dBm Pass

Ref Level 40.00 dBim  Offset 13.00 a8 Mode Auto Sweep sal RefLevel 40.00dBm  Offset 13,0008 ® RBW 10 kHz

e
Count 200/200 | = Att 300D ® SWT__100ms # VBW 30kHz _Mode Sweep Count 100/100

1 Spurious Emissions

Limit Checd it

Line _SPURJoUS_UNE_ABS_0g2 e
30 diem 30 d 3
20 diem 0
o 10
va | P A A NNt e T

] ot
10 dBm f - - i
10

" | |
SPURIGUS_LINE_ ABs_002 M’M ' e
30 dBm . W ' N

M 30 dim

[

50 40 dBr ! ! I

’ ., g”‘\‘"'"’“ ot AT L ot et i i AL o oy Ul o A P b

0 ol e
2.475 GH: 8004 pts 1 MHz/ 2.516 GHz
CF 2.49 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz

2.475 GHz 2.490 GHz 1.000 MHz 2.49000 GHz ~20.93 dBm 2 Result Summa None
2490 GHr 2495 GHz 1.000 Mtz 249495 GHz -18.07 dBm .07 dB
2495 GHe 2496 GHz 200.000 kHz 249596 GHz -27.12 dBm A4 Tal (Rel) 1,000 MHz -25.87 dBm
2.46 GHz 2516 GHz 100.000 kHz 2.49829 GHz 431 dBm . T Towd 2587 dBm

10:25:18 PM  02/28/2023 10:26:04 P 02/28/2023

FR1 n41/20MHz / CP OFDM / 16QAM

Highest Band Edge / Full RB

Reflevel 4000dBm OMset 120008 Mode AutoSweep sat
Count 2007200
1 Spurious Emissians
B
10 B
(i :
i—w
20
-ZMBMQ,bN
o M
— —
50
267 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa
2670 GHz 2690 GHz 100.000 kb 2.67151 GHz 4,06 dBm -25.94 B
2690 G 2691 Gz 500.000 kt 269003 GHz -24.85 dBm 1285 d8
2691 Gz 2695 Gz 1,000 MHz 2.69194 GHz -20.57 dBm -1057 dB
2685 Gz 27106z 11000 Wz 269512 GHz 2314 dBm 1014 dB
2710 Gt 2795 Gtz 1,000 Wz 271011 GHz -36.25 dBm 11258

10:30:54 BM  02/28/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 20MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Power Limit -25dBm > -28.10 dBm Pass

Ref Level 4000 dBm  Offset 13.00 8 Mode Auto Sweep sal RefLevel 40.00Bm  Offset 13.00 9B = REW 10 ki saL

Count 200/200 | # Att 30dB * SWT 100 ms # VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACLR 1Rm Avg
Limit Cheed AL
Line _SPURJOUS_LINE_ABS_0G2 i
30 de T T T 30 d T
20 der ! 1 1 ! 2
10 0
trebrogs W R
0.dBm . B bt o S el | .
| m
10 dBm ‘
-10
20 s TN A 003 T
URIGUS_LINE_AB: | \k 2008
30 dBm W o« 4
M 30 dBm
|
50 -40 B ! ! I
i ; A M Ay e
[ WLNCN S NRLYY, ORI VA mm‘f\mﬁ"%mr‘vwﬂy A NV EATOR o e AW
2.475 GHr 5004 pts 1 MHz/ ) © 2516GH: ¥
CF 2.48 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -23.64 dBm E 2 Result Summa None
2490 GHr 2495 GHz 1.000 Mtz 2.49499 GHz - 7.34d
2,495 GHz 2496 Ghz 200000 kHz 2.45600 GHz -28. -16. Tal {Ref) 1.000 Mz -28.10 dBm
2.46 GHz 2516 GHz 100.000 kHz 251379 GHz X 5 T Tonl 2810 dBm
R Ready I & wRan

10:26:57 PM  02/28/2023

10:27:34 P 02/28/2023

FR1 n41/20MHz / CP OFDM / 64QAM

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 B Mode Auto Sweep saL
Count 200/200

1 Spurious Emissins

Limit Chec
Line _SPURIOUS_LINE_ABS_0d2

20

10 dimr -
Bl

lo

‘zn

L. W

i

50
267 Gz 10005 pts 125 MHz/ 2.795 Gz
2 Result Summa

2670 GHz 2690 GHz 100.000 kHz 2.67226 GHz 4.29 dBm -25.71d8

2.690 GHz 2691 GHz 500.000 kHz 2.69002 GHz -25.31 dBm -15.31d8

2691 GHz 2695 GHz 1,000 MHz 2.68128 GHz -22.86 dBm -12.86 dB

2,695 GHz 2.0 GHz 1.000 MHz 2.69546 GHz -25.73 dBm 12.73 dB

2710 GHz 2.795 GHz 1.000 MHz 2.71006 GHz -36.18 dBm i1|,1BdB

10:30:16 BM  02/28/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 20MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dam  Offset 1200 di Mode Auto Sweep sal Ref Level 0.00dBm  Offset 13,0048 Mode Auto Sweep

SGL
Count 2007200 Count 200/200
1 Spurious Emissions
Limit Cheed PRss imit Ches) hs
Line _SPURJOUS_LINE_ABS_0G2 Phss Line _SPURIOUS_LINE_ABS 02 ohs
30 de T T T $BORTEUS_UNE | ABS 002
20 B 20 dés
0 0
0 dien e e A A g g F P i v -w,‘
10 dBi ! - 1 ! | I‘ﬂ
|
2 | L[]
SPURKGUS_UNE_ABS_002 BN
30 dBm . 4 o . . 4 30 dbor
d )
I bbbl ¢ Y| [0 de NS
e Pl - _—
-50 i +
50
1 | 267 GHz 0005 pts 125 MHz/ 2,795 Ghz
2.475 GH: 8004 pts 1 MHz/ 2.516 GHz P —
26706l 2690 GHz 100,000 kHz 267660 GHz 1.00 dBm 29
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz ~28.56 dBm 2690 Ghz 2691 GHz 500,000 kHz 2569002 GHz -29.07 dBm 13.07 d8
2490 GHr 2495 GHz 1.000 Mtz 249441 GHz -25.45 dBm - 2691 GHs 25695 GHz 1,000 MHz 2.69143 GHz -27.27 dBm 1727 dB
2495 GHz 2496 GHz 200,000 kHz 249600 GHz -32.92 dBm - 2695 GHz 2710 GHz 1000 MHz 269554 GHz -31.35 dBm -1835d8
2.4%6 GHz 2516 GHz 100.000 bz 250047 GHz 0.3 dBm -29.57 2710GHz 2795 GHz 1.000 MHz 2.71189 GHz -43.45 dBm -18.45 dB
10:20:21 T 02/20/2023

10:29:35 P 02/28/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 /30MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 8 Mode Auto Sweep sal RefLevel 4000 aBm  Offset 13,0048 Mode Sweep 6l
Count 200/200 Count 200/200

1 Spurious Emissions

Limit Cheek
Line _SPURJOUS_LINE_ABS_0G2 PSS 1 g Line SPURIOUS_ UINE ABS 02
30 de LPORIGUS_UNE | ABS 002
20 der ! 1 1 ! 20 d
0 0
0 dga T I s B s e
| bo |
10 dBm + t |
| l ko
20 — - |
SPURICUS_LINI 02 [] |
{ 30 dB 1
mdﬁmw i I T 1
. 40 di
|Anate M‘M
-50 i +
50
1 | 166 GHz 10005 pts 13.5 MHz/ 2,795 Ghz
2.475 GH: 8004 pts 1 MHz/ 2.526 GHz B —

2 Result Summa:

2660 Giz 2690 GHz 100,000 kHz 266152 GHz 2.82 dBm -21.18 dB
2.475 Ghi 2.490 Ghz 1.000 MHz 2.48956 GHz -25.23 dBm -0.23dB 2650 GHz 2691 GHz 1.000 MHz 2569007 GHz 2111 dBm 41118
2.490 GHe 2495 Gz 1.000 MHz 249323 GHz -22.79.dBm -9.79.dB 7691 GHr 2695 GHz 1.000 MH: 2.69104 GHz -22.48 dBm 1248 dB
2495 GHz 2496 GHz 300,000 kHz 2.49596 GHz -27.85 dBm -14.8548 2695 GHz 2920 GHz 1000 MHz 269597 GHz -24.31 dBm 1131d8
2,496 GHz 2526 GHz 100,000 kHz 252377 GHz 2.16dBm -27.83d8 2720GHz 2795 GHz 1.000 MHz 272039 GHz -38.83 dBm 1383 dB
10:34:21 PM 02/28/2023 10:37:41 P 02/28/2023

FR1 n41 / 30MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 0B Mode Auto Sweep saL RefLevel 30.00Bm  Offset 13,008 Mode Sweep 6L

Count 200/200 Count 200/200
1 Spurious Emissins
Limit Chec

Line _SPURIOUS_LINE_ABS_0d2 ine _SPURJOUS_LINE_ABS_032

30 dBem AilliBus_une [ars_oo2
20 dBr . ! ! | 20 dby
. 0

s St g )

40 diir MH_‘N_

50 dBm

266 GHz 10005 pes 135 MHz/ 2795 GHz

T475GHz 8004 pt= 1 MHz/ 2526 6Kz || 3 pesuts Summan

2 Result Summa

2660 GHz 2690 GHz 100,000 kHz 267753 GHz 2.72 dBm -27.28 dB

2475 GHz 2450 Gz 1.000 btz 249043 GHz -27.13 dBm -2.13d8 2650 Ghz 2631 GH: 1.000 MHz 2.69003 GHz -21.38 dBm -11.98 dB

2,490 GHz 2495 GHz 1.000 MHz 2.49492 GHz -22.99 dBm -9.99 dB 2681 GHz 2,695 GHz 1.000 MHz 2.69157 GHz .22.77 dBm 21277 dB

2,895 GHz 249 GHz 300000 kHz 2.49595 GHz -28.05 dBm -15.05 dB 2695 GHz 2720 GHz 1.000 MHz 269577 GHz -25.47 dBm -1247d8

2,496 GHz 2526 GHz 100.000 ktz 251202 GHz 272dBm -27.2848 2720GHz 2795 GHz 1.000 MHz 272039 GHz 38.00 dBm -13.00 dB
TIYTET ;

10:35:02 PM  02/28/2023 10:37:24 P 02/28/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 30MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Reflevel 4000 dBm Offset 130008 Mode Auto Sweep sat . Reflevel 1000 0Bm  Offiet 120008 Mode Sweep s6
Count 2007200 Count 200/200
Umit Cheel Phss
Line _SPURJOUS_LINE_A8S 08 "
30 dBe T T
20 B 20 db
10
0 dBm s gt ”"”ﬂ"‘-r-‘-‘-\l o
10 dBm T ik
., | || [fo -
B80S e s ooz k I |
30 dBen .r L& ‘N
-30 B T N
H' M1 |20 a8 M,
a0 e
-50 dBr
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz.
2.475 GHz 8004 pts 1 MHz/ 2.526 GHz B R —
2 Result Summar
2475 G 2,490 G 1000 M 2,489 83 GH. 28.97 48 30708 2660 GHz 2690 6Hz 100.000 kHz 68236 GHz 1.95 dBm -28.05 dB
m Hz iz z iz - m 3. E
31450 Gite 3495 Ghir 1,000 MHz 249273 GHz -2651 dBm 1351 dB 260Gtz 2eatcne o0tz et B dm Trga
2495 GHe 2496 GHz 300.000 kHe 249598 GHz -30.48 dB8m -17.48dB 2685 GHz 2720 GHe 1.000 MHz 2.69850 GHz 25.90 dBm 1250 d8
249 GHz 2526 GHz 100,000 kHz 251155 GHz EALY: i) 27968 27306tz 2795 GHz 1,000 Mz 272083 GHz 39.70 dBm 1470 d8
[ [ I =
10:38:37 4 02/28/2023 10:37:03 P 02/28/2023
FR1 n41 / 30MHz / CP OFDM / 256QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Ref Level 20.00 dBm  Offset 13.00 4B Made Auto Sweep SGL Ref Level 30.00dBm  Offset 130048 Mode Sweep SGL
Count 200/200 Count 200/200
Limit Checy
Line _SPURJOUS_LINE_ABS_od2 4o Line SPURIOUS_LINE_ABS o2
30 dien T T SPORIOUS_UNE |ABS 002
20 dBim 2046
10
0
0dBm P EACTRTI TV n ey roer ey \“%11' ™ i
10 dBmm T { T ik
‘| 20

a0
SPURICUS_LINE_ABS 002

30 dBn

a
-40 aamw‘;ﬁ;l:ﬁdw

| " -

o g
R
50 dBor
50
2.66 GHz. 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GH: 8004 pts 1 MHz/ 2.526 GHz
2 Result Summar
2 Result Summa
2660 Gz 2690 GHz 100.000 kHz 2663 68 GHz -0.75 dBm -30.75 dB
2475k 2490 GHz 1000 Mz 248924 GHz -32.30d8m 2650 GHz 2691 GHz 1.000 Mz 269003 GHz 23.91 dBm 13918
2490 Gz 2495 GHz 1.000 Mtz 249394 GHz -27.79 dBm 2601 GHe 2,605 GHz 1.000 Mz 269105 GHz 26.69 dBm -16.69 d
249 Ghir 2496 Gz 300.000 kz E 3379 dBm 2695.Giz 2720GHz 1,000 Mtz 268522 GHz 29.30 dBm 1630 dB
2.496 GHz 2526 GHz 100.000 kHz 251000 GHz 043 dBm 2720 GHz 2795 GHz 1.000 MHz 2.72002 GHz -43.04 dBm -19.04 dB
10:36:14 7 02/20/2023 10:36:42 Fu 02/28/2023
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e% FCC RADIO TEST REPORT Report No. : FG2N2510-01B

SPORTON LAB.

FR1 n41 / 40MHz / CP OFDM / QPSK

e L Mo nos e saL RefLevel 000 aBm  Offset 12.0008 Mode Auto Sweep 36l
Count 200/200 Count 200/200
Limit Check 7hss
Line _SPURQUS_LINE_ABS_0c! g
30 dBe T T
20 dBm 20 dbs
10
0dBm R T BT e S A e E " b W
| 1o i
120
|
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40 din e
-50 dBr
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1 1 2.65GHz 10005 pts 14.5 MHz/ 2.795 GHz.
7,475 GHz 8004 pts 1 MHa/ 25366H2 ]| 5 pesyts Summa
2 Result Summar
Range] acpe B Eovmne — — 2650 Ghz 2690 6Hz 100.000 khiz 265983 GHz 0.82 dBm -29.18 dB
5 GHi Hz Hz . iz -zl m L. 2690 GH 2,691 GH; 1.000 MH; 269001 GH; -22.62 dB -12.62d8
2890 GHr 2495 Ghr 1,000 Mtz 220481 GHz 2707 dBm 1407 dB Teo1 o 2695 Ghe 11000 Mg 363191 GHz 32,80 dbm 1250d8
2.495 GHz 2.496 GHz 500.000 kiz 249600 GHz -21.86 dBm -14.86 dB 2685 GHz 2730 GHe 1.000 MHz 2.69604 GHz -25.85 dBm 1295 d8
2436 Gz 253 GHz 100,000 kiHz 253489 GHz 047 387 295308 27306tz 2795 GHz 1,000 Mz 2.73002 GHz -42.17 dBm 17.17dB
10:38:38 MM 02/28/2023 10:59:28 P 02/28/2023

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.004Bm  Offset 13.00 48 Mode Auto Sweep 6L

Ref Level 4000 cBm  Offset 13.00 6B Made Auto Sweep 6L
Count 2007200 Count 200/200

& _SPUR|OUS_LINE_ABS_0q2
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1 1 2.65 GHz. 10005 pts 14.5 MHz/ 2.795 GHz
2475 GHz 8004 pts 1 MHz/ 25368Hz || ) B oguls Summar
2 Result Summa
v 2650 GHz 2690 GHz 100.000 kHz 2.65945 GHz 1.33 dBm -28.67 dB
2475 GHz 2.490 GHz 1.000 MHz 2.48906 GHz 2680 GHz 2691 GHz 1.000 MHz 2.69001 GHz -22.96 dBm -12.96 dB
2,490 GHe 2495 GHz 1.000 Mtz 249493 GHz 2691 GHa 2695 GHz 1.000 Mtz 269169 GHz -22.62 dBm 1262 dB
2,495 GHz 2496 GHz 500.000 kHz 2.49600 GHz 2695 GHz 2.730 GHz 1.000 MHz 2.69518 GHz -25.59 dBm -1258 dB
2.496 GHz 2536 GHz 100.000 kHz 253469 GHz 2730 GHz 2795 GHz 1.000 MHz 273031 GHz -42.71 dBm -17.71d8
reaty | e
10:39:20 ¥ 02/28/2023 10:57:43 P 02/20/2023
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SPORTON LAB.
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Report No. : FG2N2510-01B

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Limit Cheel

30 dBm

20 dBm

Line _SPUR|OUS_UINE_A

Ref Level 40.00 dBim  Offset 12.00 B Made Auto Sweep

ABS_0d:
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Count 200/200
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-30 dBm 1
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Ref Level 40.00 @B Offset 13.0008 Mode Auto Sweep

561
Count 200/200

2.475 GHz

8004 pts

1 MHa/

2,536 GHz

2 Result Summar

10:39:55 BM  02/28/2023

2475 GHz 2490 GHz 1.000 MHz 2.49033 GHz -29.13 dBm -413 dB
2,490 GHz 2495 GHz 1,000 MHz 2.49495 GHz -25.63 dBm -12.63 dB
2,495 GHz 2496 GHz 500.000 kHz 2.49597 GHz -28.55 dBm -15.55 dB
2.496 GHz 2536 GHz 100.000 kHz 253283 GHz 0.80 dBm -29.20 dB
ety -

30 dBon lhw

-50 dBm

265 GHz 10005 pts 14.5 MHz/
2 Result Summar

2650 Gz 2690 GHe 100.000 ke 265961 GHz
2650 GHz 2691 GHz 1.000 Mtz 269003 GHz
2,691 GHz 2695 GHz 1.000 MHz 269157 GHz
2695 GHz 2.730 GHz 1.000 MHz 269553 GHz
2730 GHz 2.795 GHz 1.000 Mtz 273044 GHz

2795 GHz

10:42:23 P 02/28/2023

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Limit Checl
Line _SPUROUS_UINE
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Ref Level 40,00 dBm  Offset 13.00 05 Made Auto Sweep

ABS_0d2
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2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz

2 Result Summar

2475 GHr 2,490 GHz 1,000 MHz 2.48986 GHz -35.14 dBm -10.14 dB
2,490 GHz 2495 GHz 1.000 MHz 2.494 69 GHz -28.34 dBm -15.34 dB
2495 GHz 2496 GHz 500.000 kHz 2.49598 GHz -32.79 dBm -19.79 dB
2.896 GHz 2536 GHz 100.000 kHz 253041 GHz -2.20dBm -32.20 dB

10:40:25 PM  02/28/2023

Ref Level 40.004Bm  Offset 13.00 48 Mode Auto Sweep

sl
Count 200/200
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10 ‘
%20
30 dBon lh
- W——
e,
50 dBon
265 GHz 10005 pts 14.5 MHz/ 2795 GHz
2 Result Summar
2650 GHz 1690 GHz 100.000 kHz 268675 GHz -2.53 dBm
2690 GHz 2691 GHz 1.000 MHz 2.69002 GHz -28.06 dBm
2681 GHz 2695 GHz 1.000 MHz 269202 GHz 29.85 dBm
2695 GHz 2730 GhHz 1.000 MHz 2.69803 GHz 3222 dBm
2730 GHz 2.795 GHz 1.000 MHz 2.79011 GHz -45.63 dBm
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10:41:11 P 02/28/2023
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SPORTON LAB.

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 @B Offset 13.0008 Mode Auto Sweep 561

Ref Level 20.00 dBm  Offset 13.00 dB Made Auto Sweep S6L
Count 200/200 Count 200/200
Limit Check 7hss
Line _SPURJOUS_LINE_ABS_Of ’
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20 dBm 0
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1 1 2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz.
7,475 GHz 8004 pts 1 MHa/ 266K ]| Ryt Summa
2 Result Summar
24756 2490 5 T oo Tan e 2640 Gz 2690 6Hz 100.000 khiz 266827 GHz 0.41 dBm -29.59 dB
5 GHi Hz Hz . iz - m -3 2690 GH 2,691 GH; 1.000 MH; 2.69002 GH; -22.27 dB -12.27 dB
2890 GHr 2495 Ghr 1,000 Mtz 220484 GHz 27.03 dBm 1203 dB Teo1 o T8 ot 11000 Mg 363416 GHz 2571 dbm 371d8
2,895 GHz 249 GHz 500,000 kiz 2.49596 GHz -28.67 dBm -15.67 dB 2685 GHz 2.780 6Hz 1.000 MHz 269744 GHz -25.78 dBm 1278 dB
2436 Gz 21546 GHz 100,000 kiHz 253206 GHz TUE a8 229278 2700 Gz 2795 GHz 1,000 Mz 2.751 64 GHz -45.39 dBm -20.39 dB
[ ] (1 B Reaty [ = X
11:00:49% PM 02/28/2023 11:05:40 P 02/28/2023

FR1 n41 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.004Bm  Offset 13.00 48 Mode Auto Sweep 6L

Ref Level 4000 Bm  Oftset 1300¢6  Made Auta Sweep saL
Count 200/200 Count 200/200
Limit Checy
Line _SPURJOUS_LINE_ABS_od2 4o Line SPURIOUS_LINE_ABS o2
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2.475 GHz 8004 pts 1 MHz/ 2.546 GHz. 2 Result Summar
2 Result Summa
¥ 2640 Ghz 2690 GHz 100.000 kz 268864 GHz 0.79 dBm -29.21 dB
2475 Gt 2490 Ghe 1.000 Mz 248981 GHz 2650GHz 2691 GHz 1.000 MH: 260002 GHz -22.84 dBm 1284 dB
2490 Gz 2495 GHz 1,000 Mtz 249497 GHz 2691 GHz 2695 GHz 1.000 MHz 269357 GHz -23.33 dBm 1333 dB
249 Ghir 2496 Gz 500.000 kz I mar 2695.Giz 2740 GHz 1,000 Mtz 268551 GHz -25.06 dBm 1206 dB
2.496 GHz 2536 GHz 100.000 kHz 254274 GHz 2740 GHz 2795 GHz 1.000 MHz 2.74095 GHz -45.71 dBm -20.71 dB
ety 5
11:01:22 M 02/20/2023 11:05:05 B¢ 02/28/202)
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Report No. : FG2N2510-01B

FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

11:03:01 PM 02/28/2023

Reflevel 4000dBm Offvet 120008 Mode Auto Sweep s Reflevel 30.00dBm  Offiet 120008 Mode Auta Sweep s6l
Count 200/200 Count 200/200
Limit Check 7hss
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2475 GHx 8004 pis 1 M/ P | I —
2 Result Summa
3 2640 Gz 2690 6Hz 100.000 khiz 266740 GHz 0.26 dBm -3026 dB
2475 Gt 2.490 GHz 1.000 Mt 2.48880 GHz -30.80 dBm -5.80 B 2650 GHz 2691 Gz 1,000 Miz 269007 GHz 2350 dBm 1390 d8
2490 Gtz 2495 Ghz 1,000 Mtz 2.49440 GHz -2952 dBm -16.52 dB 2691 GHr 3695 GHs 1,000 MH; 369380 GHz 2260 dBm 1250 dB
2495 Gz 2.49 GHz 500.000 kiz 2.49595 GHz -29.73 dBm -16.73 dB S HeEt 000 269616 GHz 22650 dBm 1350 d8
2436 Gz 21546 GHz 100,000 kiHz 253504 GHz RUE ] -30.37 a5 2700 Gz 2795 GHz 1,000 Mz 2.74087 GHz -45.57 dBm -20.57 dB
e ey - D00
11:02:28 M 02/28/2023 11:04:21 B0 02/28/202)
Ref Level 40.00dBm  Offset 13.00 A8 Mode Auko Swesp saL Ref Level 40.00dBm  Offset 13.00 d8 Mode Auto Sweep 56l
Caunt 200/200 Count 200/200
Limit Check
Line _SPURJOUS_LINE_ABS 02 1 4oinE SPURIOUS LINE AS od2
30 dien T T SPORIOUS_UNE |ABS 002
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2.475 GHz 8004 pts 1 MHz/ 2.546 GHz. 2 Result Summar
2 Result Summa
2640 Ghz 2690 GHz 100.000 kHz 265398 GHz -3.68 dBm -33.68 dB
2475k 2490 GHz 1000 Mz Jaa0Gnz Sos0dom Jod0ae 2650 Gz 2691 GHz 1.000 Mz 269001 GHz -28.05 dBm -18.05dB
2890 Gtz 2495 Gtz 1,000 Mz : z -30.02 dBm 17 2681 Gz 2,695 Gt 1.000 Mt 269112 GHz -29.64 dBm -19.64 dB
2495 GHz 2496 GHz 500000 kHz 249600 GHz 33.02dBm -20.02 dB 2685GHz 2740 Ghz 1,000 MHz 263580 GHz -31.84 dBm 1884 dB
2.496 GHz 2536 GHz 100.000 kHz 254379 GHz -2.97dBm -32.97 dB 2740 GHz 2795 GHz 1.000 MHz 2.76379 GHz -45.56 dBm -20.56 dB
[ T -
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